
 

Avoid Further Allergen 
Exposure 

Airway obstruction 
 

    Partial 
obstruction 
  or stridor 

Circulation  
problem 

Breathing problem  

Bag-mask ventilation with high flow O2 

Intubation or laryngeal mask or 
surgical airway  
Adrenaline IM (IV if respiratory or 
cardiac arrest) 

  Complete 
 obstruction 

High flow oxygen 
1:1000 Adrenaline 0.01ml/kg IM, 
repeat every 5 minutes if necessary  
Nebulised adrenaline 1:1000 5ml, 
repeat as required 
Notify ICU/anaesthetics if not 
improving 
Consider corticosteroids 

High flow oxygen 
Keep patient supine, or at 45° if 
breathing difficulty  
1:1000 Adrenaline 0.01ml/kg IM 
Repeat adrenaline every 5 minutes as 
necessary 
0.9% Saline 20ml/kg IV boluses as 
necessary 
Consider adrenaline infusion 

Bag-mask ventilation 
1:/1000 Adrenaline 0.01ml/kg IM 

Urticaria Reassess ABC 

 
Wheeze 

 
  No Pulse 

 
Apnoea 

High flow oxygen 
1:1000 Adrenaline 0.01ml/kg IM 
Nebulised salbutamol as needed 
Consider corticosteroids 
Manage as for severe/critical asthma if 
not improving  

 
    Shock 

Resuscitation: Basic and Advanced 
paediatric life support measures  

Yes 

Yes 

No 

No 

No 

Yes 

No problem 

Yes

Yes

http://www.rch.org.au/clinicalguide/cpg.cfm?doc_id=5251
http://www.rch.org.au/clinicalguide/cpg.cfm?doc_id=5162
http://www.rch.org.au/clinicalguide/cpg.cfm?doc_id=5249

